


NO. PART NO. PART NAME QTY. | NO. PART NO. PART NAME QTY.
1 GB/T9074. 4 Screw M5X 16 5 34 134F. 11-4 Below Rocker 2
2 139F-2. 11-1 Outside Cover 1 35 134F. 11-6 Jib sealing gasket 2
3 139F-2.11-2 Filter Net one 1 36 134F-HS. 4 Cam Wheel 1
4 139F-2. 11-3 Filter Net two 1 37 134F. 11-5 Pin 1
5 134F. 12-5 Air check valve 1 38 | 139F-2.10-5 Output Valve 1
6 134F. 12-4 Air check valve 1 39 134F. 5-6 Tie—in 1
7 134F. 12-6 Air check valve bracing 1 40 | 139F-2.10-2 Rocker Pin 1
8 134F. 12. 2 Seperator 1 41 139F-2. 1-2 Cupreous pipe 1
9 139F-2. 11. 1 Inside Cover 1 42 139F-2. 1-1 Cylinder Cover 1
10 134F-6 Returning oil pipe 1 43
11 134F-5 Windpipe 1 44
12 134F. 12-11 Choke 1 45 134F. 14-2-CE Admitting Pipe 1
13 134F. 12-2 Choke Handle 1 46 134F-16 Admitting Gasket 1
14 134F. 12-7 baffler 1 | 47 | 139F-2.10-7 Sealed cowling 1
15 GB/T9074. 4 Screw M5X68 2 48 139F-2. 10-8 Gasket 1
16 139F-2.9 Carburetor 1 49 139F-2-2 Cylinder Cover Gasket 1
17 134F-15 Gasket 1 50 CMR6A Spark Plug 1
18 GB/T70. 1 Screw M5X 16 10| 51 139F-2-9 Plug protective casing 1
19 134F. 12-3 Gasket 1 52 GB/T9074. 4 Screw M5 X 10 4
20 GB/T848 gasket b 4 53 139F-2-1 Cylinder Cover 1
21 139F-2-11 Eliminating vane 1 54 134F-HS-3 Gasket 1
22 | 139F-2.10-3 Rocker 2 55 134F. 15. 1 Muffle 1
23 139F-2. 10-6 Jib 2 56 134F. 15-1 Muffle Cover 1
24 | 139F.7-5 Adjust Nut 2 | 57| GB/T97.1 gasket 5 1
25 134F. 11-17 Jib Seat 2 58 GB/T818 Screw M5X6 1
26 134F. 11.1-5 Air check valve 2 59 134FQ-12 pipe clip 2
27 139F-2. 10-9 Spring Seat 2 60 GB/T70. 1 Screw MbX40 2
28 139F. 7-10 Spring 2 61 1E40F-5-12 screw pin 2
29 139F-2. 104 Input Valve 1 62 1E40F-5-11 gasket 2
30 134F. 11-3 Cam and gear shaft 1 63 1E40F-5-YAT. 2 Expander 1
31 GB/T9074. 4 Screw M5X 16 1 64 1E36F-3 gasket B 2
32 | 139F-2.10-1 Side cover 1 65 139F-2-5 Fly Wheel Cover 1
33 134F. 11-7 Side cover gasket 1 66 GB/T9074. 15 Screw M6X16-10.9 1




NO. PART NO. PART NAME QTY. | NO. PART NO. PART NAME QTY.
67 1E40F-6-1 gasket 1 100
68 GB119. 2 Pin B4X8 2 101 139F-2. 4-3 0 ring 1
69 134F-HS. 2 Parking 1 102 GB/T70. 1 Screw M5X35 4
70 GB/T9074. 13 Screw M4X16 2 103 134F. 5-8 clip 1
71 139F-2. 8 Ignition system 1 104 GB/T276 Bearing 6201-2RS/P5 1
72 1E34FL-4 Heat insulation mat 2 105 134F. 4. 2-1 Gear 1
73 139F-2. 3-2 First Piston Ring 1 106 134F. 2 Seal 1
74 139F-2. 3-3 Second Piston Ring I | 107 139F-2-3 Start Reel 1
75 139F-2. 3.1 0il ring 1 108 139F-2. 2 Starter 1
76 139F-2. 3-1 Piston 1 109 134F-9 Plug 1
77 P40. 6-4 Ring 2 110 EB-415. 4. 2-4 Fuel Pipe 1
78 139F-2. 3-4 Piston Pin 1 | 111 EB-415. 4. 2-2 Plug 1
79 HK101412 Needle bearing 1 112 P40.12. 2-3 Cleaner 1
80 GB1096 bond C3X8 1 113 139F. 1. 1-1 Fuel Tank Lid 1
81 139F-2. 7 Seal 1 114 CG420.1.3.1-2 Gasket 1
82 139F-2-4 Check ring 1 115 EB-415.4.1.1-1 Inlet 1
83 GB/T276 6201/P5 1 116 1E32FL. 6. 2-2 Inside Cover 1
84 139F-2.3.3.1 Grank Shaft 1 117 1E32FL. 6. 2-3 End Cover 1
85 | 139F-2.10.1/.4-1 Cylinder Grank Case 1 118 1E32FL. 6. 2-4 Chain 1
86 134F-11 Dipstick 1 | 119 139F-2. 6-1 Fuel Tank 1
87 GB/T3452. 1 0 ring 14X3 L |120
88 | 139F-2.4-5 Reed 1 ]121 139F-2-12 Tank tube 3
89 GB/T308 Ball &4 1 ]122
90 134F. 5-2 Board L |123 139F-2.5 Fuel Tank Nog 1
91 134F. 5-3 Board 1 | 124 GB/T9074. 4 Screw M5X30 3
92 GB93 gasket 4 1 | 125 CG420. 1. 3. 2-2 Fuel Pipe 1
93 GB70. 1 Screw M4X10 1 | 126
94 139F-2-10 Sump 1 | 127
95 134F. 12-8 0 Ring 1 | 128
96 134F. 5-5 Ball 1 | 129
97 134F. 57 0il pipe 1 | 130
98 139F-2. 4-2 Tie—in 1 131
99 | 139F-2. 4-4 Ball baffle 1 132




	0001_139F-2-exploded view.pdf
	0002_139F-2-list 2.pdf
	0003_139F-2-list 3.pdf

